
EQCMeetingloflDOC20021003 

OREGON 

ENVIRONMENTAL QUALITY 

COMMISSION MEETING 

MATERIALS 10/03/2002 

State of Oregon 
Department of 
Environmental 
Quality 

This file is digitized in color using Optical Character Recognition (OCR) in a standard PDF format. 

Standard PDF Creates PDF files to be printed to desktop printers or digital copiers, published on a 
CD, or sent to client as publishing proof. This set of options uses compression and downsampling to 

keep the file size down. However, it also embeds subsets of all (allowed) fonts used in the file, 
converts all colors to sRGB, and prints to a medium resolution. Window font subsets are not 

embedded by default. PDF files created with this settings file can be opened in Acrobat and Reader 
[...]
system for more than 30 days. During this period, the system owner must ensure a persoa an 
operator is certified for the type of system at no ±essmore than one grade lower than the system 
classification, is-and is available to the system owner and to any other operator. This operator 
must also be delegated authority by the system owner to supervise the operation of the system. 

(10) When compliance with requirements in Sections(!) or (3) of this rule is not possible or 
practicable because the system supervisor is not available or the position is vacated 
unexpectedly, and another certified operator is not qualified to assume supervisory 
responsibility, the Director may grant a time extension of up to 120 days for compliance with 
the requirements in response to a written request from the system owner. 
(a) The request must justify the need for the time extension and include at least the following:· 

CA) The date the system supervisor position or availability was or will be vacated; 
CB) A time schedule to recruit, hire, or otherwise make available and designate another 

qualified operator; and 
CC) The name of an interim supervisor and the supervisor's certificate type, grade and 

expiration date. 
(b) Any time extension granted will be conditioned on a time schedule for the system owner to 

obtain the services of a qualified operator to supervise the wastewater system in accordance 
with these rules, and may be revoked ifthe system is operated in violation of a NPDES or 
WPCF permit limit or ORS 468B.025. 

-Cl]) For contract operations as defined in OAR 340-049-0010(5), the system owner must have 
and maintain a written contract on file and, upon request by the Department, must provide a 
copy of contract provisions for supervising the operation of its system for Department review. 
Contracts for part-time system supervision allowed under Section 3 of this rule must meet all 
requirements in OAR 340-049-0070. 



Agenda Item B, Amend Rules to Revise Fees and Requirements for Wastewater System Operator Certification 
October 3-4, 2002 EQC Meeting 
Page 14 of 54 
Attachment A-2 Proposed Rule Revisions 

Stat. Auth.: ORS +&M48.410, 468.020 & 468B.030 
Stats. Implemented: ORS 448.405 to 448.430, 448.992, 468B.010 to 468B.020, 468B.0304W, 
ORS 448.115, ORS 148.130 & ORS 468B.050 
Hist.: DEQ 4-1988(Temp), f. & cert. ef. 1-29-88; DEQ 23-1988, f. & cert. ef. 9cl5-88 

340-049-0020 
Classification of Wastewater Systems 
(1) All wastewater systems shall-will be classified by the Department as a-wastewater treatment 

system.ii and/or wastewater collection system]i, as appropriate, in accordance with the following 
classification system: 
(a) Wastewater Treatment Systems~ 

(A) Class I -- 30 total points or less; 
(B) Class II -- 31-55 total points; 
(C) Class III -- 56-75 total points; 
(D) Class IV -- 76 or more points. 

(b) Wastewater Collection Systems: 
(A) Class I -- 1,500 or less design population; 
(B) Class II -- 1,501to15,000 design population; 
(C) Class III -- 15,001 to 50,000 design 
_population; 
(D) Class IV -- 50,001 or more design population. 

(2) Wastewater treatment system classifications shalt-will be derived liyfrom the total points 
assigned based on criteria shown in OAR 340-049-0025. 

(3) The Director shallwill advise wastewater system owners of the classification of their systemfsj. 
(4) If the complexity of a wastewater treatment system is not reflected in OAR 340-049-0025-

Criteria for Classifying Wastewater Treatment Systems (OAR 3 4 0 04 9 0025), the Director 
may designate a classifyieatien a wastewater treatment system higher than that whieh weuld 
oothe classification based on accumulated points upon written notice to the wastewater 
treatment system owner. and in aeeerdanee 'n'ith OAR 310 04 5 0005, et seq., and OAR 3 4 0 
01 'I 0005, et seq., as ap13liealJle. The designation shall-must be consistent with the intent of the 
classification system. 

( 5) If deemed appropriate, the Director may designate a classifyieatien for a wastewater collection 
system higher than that, vlhieh weuld he selelythe classification based on population upon 
written notice to the wastewater collection system owner and in aeeerdanee with 13ermit 
issuanee 13roeedures eentained in Oi\R 310 0'15 0005, et seq., and Ot,R 3'10 011 0005, et seq., 
as ap13liealJle. The designation shall-must be consistent with the intent of the classification 
system. 

(6) The Director may change the classification of a wastewater system upon written notice to the 
system owner in aeeerdanee vfith OAR 340 045 0005, et seq., and Ol,R 310 014 OGG5, et seq., 
as ap13liealJle, and shallwill give the owner a reasonable time to comply with the requirements 
of the new classification. 

(7) A wastewater system owner may appeal theelassifi eatien classification of their-its system in 
accordance with applicable variance requirements in OAR 340-049-0075, Varianees, and OAR 
310 045 0005, et seq., er Ol,R 310 OH 0005, et seq. 



Agenda Item B, Amend Rules to Revise Fees and Requirements for Wastewater System Operator Certification 
October 3-4, 2002 EQC Meeting 
Page 15 of 54 
Attachment A-2 Proposed Rule Revisions 

Stat. Auth.: ORS +s;J.-448.410 468.020 & 468B.030 
Stats. Implemented: ORS 448.405 to 448.430 & 448.992 41-0 
Hist.: DEQ 4-1988(Temp), f. & cert. ef.lc29-88; DEQ 23-1988, f. & cert. ef. 9-15-88 

340-049-0025 
Criteria for Classifying Wastewater Treatment Systems 
(1) Design Population or Population Equivalent -Points: 

(a) Less than 750 -- 0.5 points; 
(b) 751to2000 -- 1 point; 
(c) 2001 to 5000 -- 1.5 points; 
(d) 5001to10,000 -- 2 points; 
(e) Greaterthan 10,000-- 3 points plus 1 point per 10,000. 

(2) ,'\jlflreved Dry \1.'eather Design flow (ADWFMGD) Points: 
(a) Less than 0.075 MGD -- 0.5 point; 
(b) Greater than 0.075 to 0.1 MGD -- 1 point; 
(c) Greaterthan 0.1to0.5 MGD-- 1.5 points; 
( d) Greater than 0.5 to 1.0 MGD -- 2 points; 
(e) Greaterthan 1.0 MGD -- 3 points plus; 1 point per 1 MGD. 

(3) Unit Processes-- Points: 
(a) Preliminary-Treatment and Plant Hydraulics: 

(A) Comminution -- 1 point; 
(B) Grit rRemoval, gravity -- 1 point; 
(C) Grit r_Removal, mechanical -- 2 points; 
(D) Screen(s), in-situ or mechanical -- 1 point; 
(E) Influent Pump/Lift Station.(fil -- 2 points; 
(F) Flow Equalization-tJ'.H# -- 1 point. 

(b) Primary Treatment: 
(A) Community Septic Tank(s) -- 2 points; 
(B) Clarifier(s) -- 5 points; 
(C) Flotation Clarifier(s) -- 7 points; 
(D) Chemical Addition System -- 2 points; 
(E) Imhoff Tank -- 3 points. 

(c) Secondary, Advanced, and Tertiary Treatment: 
(A) Low Rate Trickling Filter(s) -- 7 points; 
(B) High Rate Trickling Filter(s) -- 10 points; 
(C) Trickling Filter - Solids Contact System -- 12 points; 
(D) Single mode aActivated sS.ludge less than 0.1 MGD -- 612 points; 
(E) Tvw or more modes aetivated sludge less than 0.1 MGD 8 fJOints; 
(HID Pure oOxygen aActivated s.S,ludge -- 20 points; 
(IE) Activated Bio Filter Tower less than 0.1 MGD -- 6 points; 
(JG) Activated Bio Filter Tower greater than 0.1 MGD -- 12 points; 
(KH) Rotating Biological Contactors 1 to 4 shafts -- 7 points; 
(bl) Rotating Biological Contactors, 5 or more shafts -- 12 points; 
(MI) Stabilization Lagoons, 1 to 3 cells without aeration -- 5 points; 
(NK) Stabilization Lagoons, 2 or more cells with primary aeration -- 7 points; 
(G1.) Stabilization Lagoons, 2 or more with full_aeration -- 9 points; 
(P-M) Recirculating gGravel JEilter -- 7 points; 



Agenda Item B, Amend Rules to Revise Fees and Requirements for Wastewater System Operator Certification 
October 3-4, 2002 EQC Meeting 
Page 16 of 54 
Attachment A-2 Proposed Rule Revisions 

(QN) Chemical Precipitation Unit(s) -- 3 points; 
(RQ) Gravity Filtration Unit(s) -- 2 points; 
(&.!:'.)Pressure Filtration Unit(s) -- 4 points; 
('.fQ) Nitrogen Removal, MeehaniealBiological or eChemical/Biological s.S.ystem -- 4 

points; 
(YR) Nitrogen Removal, Bielegieal/anexie systemDesigned Extended Aeration Only -- 2 

points; 
(¥.S.) Phosphorus Removal Units -- 4 points; 
(WD Effluent Microscreen(s) -- 2 points; 
(:X:U) Chemical Flocculation Units -- 3 points; 
CV) Chemical Addition System -- 2 points. 

( d) Solids Handling: 
(¥A) Anaerobic Primary Sludge Digester(s) without Mixing and Heating -- 5 points; 
(b]2) Anaerobic Primary Sludge Digester(s) with Mixing and Heating -- 7 points; 
(MC) Anaerobic Primary and Secondary Sludge Digesters -- 10 points; 
(BB.ill Sludge Digester Gas reuse -- 3 points; 
(GGE) Aerobic Sludge Digester(s) -- 8 points; 
(00.E) Sludge Storage Lagoon(s) -- 2 points; 
(BEG) Sludge Lagoon(s) with aeration -- 3 points; 
(FFfil Sludge Drying Bed( s) -- 1 point; 
(OOD Sludge Air or Gravity Thickening -- 3 points; 
(HHJ) Sludge Composting, In Vessel -- 12 points; 
(!IK) Sludge Belt(s) or Vacuum PressEesj/Dewatering -- 5 points; 
(JJ)J Sludge Centrifuge(s) -- 5 points; 
(KKM) Sludge Incineration -- 12 points; 
(bblli Sludge Chemical AdditionUnit(s) -- 2 points; 
(MMO) Non-Beneficial Sludge Disposal -- 1 point; 
(NNJD Beneficial Sludge Utilization -- 3 points~~ 

(e) Disinfection: 
(OOA) Liquid eChlorine EIDisinfection -- 2 points; 
(PP.!?.) Gas eChlorine EIDisinfection -- 5 points; 
(QQC) Dechlorination s.S,ystem -- 4 points; 
(RRD) Other disinfection systems including ultraviolet and ozonation -- 5 points. 

( 4) Effluent Permit Requirements -Points: 
(a) Minimum of secondary effluent limitations for BOD and/or Total Suspended solids -- 2 

points; 
(b) Minimum of20 mg!+L BOD and/or tiotal Suspended Solids -- 3 points; 
( c) Minimum of 10 mgl+L BOD and/or Total Suspended Solids -- 4 points; 
(d) Minimum of 5 mg!+!, BOD and/or Total Suspended Solids -- 5 points; 
( e) Effluent limitations for effluent oxygen -- 1 point. 

( 5) Variation in Raw Waste Variation Points. Points in this category will be awarded only when 
conditions are extreme, to the extent that operation and handling procedure changes are needed 
to adequately treat the waste due to variation of raw waste: 
(a) Recurring deviations or excessive variations of 100% to 200% in strength or flow - 2 
points; 



Agenda Item B, Amend Rules to Revise Fees and Requirements for Wastewater System Operator Certification 
October 3-4, 2002 EQC Meeting 
Page 17 of54 
Attachment A-2 Proposed Rule Revisions 

® Recurring deviations or excessive variations of more than 200% in strength or flow, or 
C"onveyance and treatment oflindustrial wastes covered bythe federal l!JJretreatment 
program - 4 points. 

( c) Septage or truck hauled waste - 2 points 
(6) Sampling and Laboratory Testing Points: 

(a) Samples for BOD, Total Suspended Solids performed by outside laboratory -- 2 points; 
(b) BOD or, Total Suspended Solids analysis performed at treatment plant -- 4 points; 
( c) Feeal ColifermBacteriological analysis performed by outside laboratory -- 1 point; 
( d) Feeal ColifermBacteriological analysis performed at treatment plant -- 2 points; 
( e) Nutrient, Heavy Metals, or Organics analysis by outside laboratory -- 3 points; 
(f) Nutrients, Heavy Metals andlor Organics analysis performed at treatment plants -- 5 points. 

Stat. Auth.: ORS -l-&3-448.410, 468.020 & 468B.030 
Stats. hnplemented: ORS 448.405 to 448.430 & 448.99241-0 
Hist.: DEQ 23-1988, f. & cert. ef. 9-15-88 

340-049-0030 
Minimum Qualifications for Wastewater Treatment System and Wastewater Collection 
System Operator Certification, New Certifieates and Certifieate Upgrades 
(1) Minimum qualifications for ClassifieationsWastewater Treatment System Operator 

Certification -are estalilished as follows: \l/aste'Nater Treatment System Operator, Grade 
Ltwels I Pl; and Provisional Wastewater Treatment System Operator; \Vastewater Colleetion 
System Oj'lerator, Grade Levels I IV, and Prnvisional \Vastewater Colleetion System OJlerator; 
Comfiination Wastewater Treatment and Colleetion Systems OJlerator, Grade Level I and · 
Comfiination Wastewater Treatment and Colleetion System Operator, GTade Level II: W 
Wastevvater Treatment System OJlerator Levels: 
(Ai!) Grade I Provisional Wastewater Treatment System Operator Certification: 

(A) Persons may qualify for a Grade I Provisional Certificate to obtain on the job training 
and experience to meet the standard Grade I Wastewater Treatment System Operator 
GTade Leve! I Certificate qualifications if they-are: 
(i)Eillflloyed Are gaining acceptable operating experience at a wastewater treatment 

system at the time of making application; and 
(ii) Have eomj'lleted a high school diploma, GED certificate, or equivaleney!; and 
(iii) Are participating in or have completed a Department approved training program; 
and 
(iv) Are supervised on a full-time or part-time basis by a certified wastewater treatment 
system operator. 

The Provisional Certifieate will lie eHITent fer a Jleriod of 12 months after whieh the 
individaal must have 13assed a GTade Level I eimm within the 12 month Jleriod. UJlon 
Jlassing the Grade Level I eimmination and olitaining 12 months eiqierienee at a 
wastewater treatment system, the individual vrill reeeive a GTade Level I eertifieate .. It 
shall remain valid fer the remaining eertifieation Jleriod in whieh the Provisional · 
Certifieate was granted. 

(B) The Grade I Provisional Certificate is not renewable. This conditional certificate will 
be issued for a period of 12 months during which time the individual may apply to take 
the Grade I wastewater treatment examination. 

(C) Upon passing the Grade I wastewater treatment examination and obtaining a total of 12 
months acceptable operating experience at a wastewater treatment system, the 



Agenda Item B, Amend Rules to Revise Fees and Requirements for Wastewater System Operator Certification 
October 3-4, 2002 EQC Meeting 
Page 18 of 54 
Attachment A-2 Proposed Rule Revisions 

individual may submit a post-examination application and fee for evaluation of 
qualification for standard Grade I certification. 

(B]2) Grade bevel-I Wastewater Treatment System Operator Certification Qt1alifieatiens.~ 
@Persons may qualify for this elassifieatiencertificate type and grade level-if they meet 

the following qualifications: 
(i) Education: Cempletien of hHigh school diploma, GED certificate, or equivaleney:t; 

and 
(ii) Experience: 

ill Twelve months acceptable operating experience at a Class I or higher 
Wastewater Treatment PlamSystem; or 

(II) Six months operating experience, not to include credit for any related 
experience, and an Associate of Science degree in water or wastewater 
technology, or Department approved Associate of Science degree, or 
combination of college or university education accepted as equivalent to an 
Associate of Science degree in water or wastewater technology, and 

(iii) Examination: Satisfactorily pass the Wastewater Treatment Plant Operater Grade 
bevel-I examination. 

(Gs:) Grade bevel-II Wastewater Treatment System Operator Certification Qualifieatiens. 
(A) Persons may qualify for this elassifieationcertificate type and grade level-if they meet 

the following qualifications: 
(i) Education: Completion efhHigh school diploma, GED certificate, or equivaleney:t; 
and 
(ii) Experience: Three years acceptable operating experience at a Class I or higher 

Wastewater Treatment System, or two years at a Class I or higher Wastewater 
Treatment System and one year of post high school education; and 

(iii) Examination: Satisfactorily pass the Wastewater Treatment Plant Operater Grade 
bevel-II examination. 

(9.Q) Grade bevel-III Wastewater Treatment System Operator Certification Qt1alifieations. 
@Persons may qualify for this certificate type and grade Operater Grade Le>1el III 

Certifieatien if they meet the following qualifications: 
(i) Education: Cempletion efhHigh school diploma, GED certificate, or equivaleney:t; 
and 
(ii) Experience: 

ill Eight years acceptable operating experience, of which half must have been at a 
Class II or higher Wastewater Treatment System; or 

(Ill) Five years experience, of which half must have been at a Class II or higher 